
I . - *  * DISTRIBUTION SHEET 
To 

D i s t r i b u t i o n  
From Page 1 of 1 
300 Area L i q u i d  E f f l u e n t s  Date 10/11/94 
Process Engineer ing 

Project Title/Work Order 

300 Area Treated E f f l u e n t  Disposal  F a c i l i t y ,  P r o j e c t  L045H 

. J .  M. BARNETT 

H. M. KNOTEK 

D. W .  LINDSEY 

C:M. LOLL 

EDT No. 600909 
ECN No. 

T1-30 x. 
L6-05 X 

L6-04 X 

L6-04 2 

Name 

CEI 
NOV 0 2 1994 

O S T l  

Text Text Only Attach./ EDT/ECN 
MSlN With All Appendix Only 

Attach. Only 

A. R. OLANDER L6-04 X 

3. K. PERRY H6-20 X 

L. W .  ROBERTS L6-05 X 

R. W .  SZELMECZKA. L4-96 X 

* 

I W .  E. STROHBEN H4-23 X I M. J .  WARN H4-16 X 

I OSTI L8-09 x . -  0) 
[...]
Sampling Responsibilities Flow Sheet . . . . . e a . . . . 14 
Sample Schedule . . . . . . . e e . . . . . . . . e . . . e 16 
Permit Mandated Analysis e : a e a . . e . . e . . . . . e 19 
Sample Specifics . . . . . a a . a e . . . . . . . . e . 20 

2 



WHC-SD-L045H-PLN-004 
REV. 0 

COC 
DMR 
DOE-RL 
Ecology 
EM 
HDPE 
LEPE 
QWQc 
MP 
MS/MSD 
NPDES 
Operations 
OSHA 
PLC 
PM& I 
RPD 
SAF 
SML 
sow 
STL 
TEDF 
TPA 
TSS 
WAC 
WHC 

Acronyms/Abbrevi ations 

Chain-of-custody 
Discharge Monitoring Report 
Department of Energy, Rich1 and Operations 
Washington Department of Ecology 
Effl uent Monitoring 
High Density Polyethylene 
Liquid Effluents Process Engineering 
Qual i ty Assurance/Qual i ty Control 
Monitoring Plan 
Matrix Spike/ Matrix Spike Duplicate 
National Pollutant Discharge Elimination System 
LEF Operations Staff 
Occupational Safety and Health Administration 
Process Logic Controller 
Program Management and Integration 
Re1 at i ve Percent Devi at i on 
Sample Authorization Form 
Sampl i ng Mobi 1 e Laboratories 
Statement of Work 
Sample Task Leader 
Treated E f f l  uent Di sposal Faci 1 i ty 
Tri-Party Agreement 
Total Suspended Solids 
Washington Administrative Code 
Westinghouse’ Hanford Company 

* 

3 



WHC-SD-L045H-PLN-004 
REV. 0 

Execut i ve Summary 

This monitoring p lan  describes the a c t i v i t i e s  and methods tha t  will be 
employed a t  the 300 Area Treated Effluent Disposal Faci l i ty  (TEDF) in order t o  
ensure compliance w i t h  the National Discharge Elimination System (NPDES) 
permit. Included in t h i s  document are a brief description of the project ,  the  
spec i f ics  o f  the sampling e f fo r t ,  including the physical location and 
frequency of  sampling, the support  required for sampl ing, and the Qual i t y  
Assurance (QA) protocols t o  be followed in the sampling procedures. 

The TEDF was constructed as project L-045H t o  meet one of the milestones o f  
the Hanford Federal Facil i t v  Asreement and Consent Order (Commonly referred t o  
as the Tri-Party Agreement (TPA) (Ecology, 1989)). TEDF consists of a s e r i e s  
of treatment processes t o  reduce suspended so l ids ,  dissolved metals, and 
organics t o  NPDES permit levels  for  discharge into the Columbia River. 

Sampling will consist  o f  b o t h  composite samples and grab samples taken from 
the ef f luent  l i n e  subject t o  permit constraints .  LEF Operations s t a f f  will 
take the samples under the supervision of the 300 Area Liquid Effluent Process 
Engineering s t a f f .  Proper sample col lect ion,  sample ident i f ica t ion ,  and f i e ld  
documentation procedures will maintain a high level o f  control over the 
samples fo r  chain o f  custody purposes. Samples will be taken on e i the r  a 
biweekly o r  three times per week basis as required by the permit. 
Whole Effluent Testing (WET) and annual r iver  monitoring analyses will also be 
performed. 
laboratory.  Program Management and Integration (PM&I), the Effluent 
Monitoring group ( E M )  and the Sampling Mobile Laboratories (SML) will a l l  
provide s u p p o r t  services t o  t h i s  sampling e f f o r t .  

Quarterly 

Sample analysis will be accomplished by an o f f s i t e  contract 

Qual i ty  Assurance protocols will be followed t o  maintain data in tegr i ty .  
These procedures include specif ic  requirements for  b o t h  f i e l d  and f ina l  
documentation, Quality Control samples, and proper chain o f  custody. 
Laboratory QA will a l s o  be maintained using the standards se t  for th  in the 
Hanford Analvtical Services Qual i ty  Assurance Plan (HASQAP, 1994) and the 
1 aboratory speci f i c 1 ab manual s. The 1 aboratory speci f i c 1 ab manual s are 
maintained by the Sample Data and Contracts group as controlled documents. 

DISCLAIMER 

This report was prepared as an account of work sponsored by an agency of the United States 
Government. Neither the United States Government nor any agency thereof, nor any of their 
employees, makes any warranty, express or implied, or assumes any legal liability or responsi- 
bility for the accuracy, completeness, or usefulness of any information, apparatus, product, or 
process disclosed, or represents that its use would not infringe privately owned rights. Refer- 
ence herein to any specific commercial product, process, or service by trade name, trademark, 
manufacturer, or otherwise does not necessarily constitute or imply its endorsement, recom- 
mendation, or favoring by the United States Government or any agency thereof. The Views 
and opinions of authors expressed herein do not necessarily state or reflect those of the 
United States Government or any agency thereof. 



1 

This Mon 

1 .0  Introduction 

torinq Plan (MP) describes the f i e ld  activi  

WHC-SD-L045H-PLN-004 
REV. 0 

i es  and methods 
associated with ,the co11 ection and analysis of samples for  compl i ance 
a c t i v i t i e s  a t  the 300 Area Treated Effluent Disposal Faci l i ty  (TEDF) .  
outfal l  sampling i s  being performed a t  TEDF t o  meet the requirements of the 
300 Area TEDF National Pollutant Discharge Elimination System (NPDES) Permit e 

The 

This MP documents the methods and frequency of sampling and the required 
analytical  methods in order t o  determine the concentration of consti tuents in 
the TEDF t reated eff luent .  This document also includes the quali ty assurance 
documentation intended t o  ensure tha t  procedures are implemented and tha t  the 
sampling and analysis work i s  performed t o  the level o f  control necessary in 
order t o  provide the proper level of quali ty for  the data. 

2.0 Program Description 

This section gives an overview o f  t h i s  MP. 
charac te r i s t ics  are discussed. This section also addresses the objectives 
sought from the sampling e f fo r t  and the approach t o  be employed. 
d i f fe ren t  groups of people are involved in the implementation of t h i s  MP, with 
the applicable responsibi l i t ies  of these groups also identified in t h i s  
sect  i on. 

The TEDF location and operational 

Several 

2 . 1  Background 

The TEDF i s  located on the northern-most boundary o f  the 300 Area of the 
Hanford Reservation. The Hanford Reservati.on i s  a U.S. Department o f  Energy 
(DOE) f a c i l i t y  located in south-central Washington adjacent t o  the Columbia 
River (see Figure 2-1) .  A variety of off ice  buildings, research laboratories,  
and support f a c i l i t i e s  (e.g., warehouses and shops) are located in the 300 

I Area. 
the 300 Area Process Sewer by approximately 55 of these f a c i l i t i e s  and then 
discharges the treated wastewater t o  the Columbia River. 
connected t o  the 300 Area Process Sewer are l i s t ed  in Table 2-1. 

. 
The TEDF co l lec ts  and t r e a t s  process wastewater which i s  discharged t o  

The f a c i l i t i e s  

The process wastewater stream which i s  treated a t  TEDF consists primarily of 
potable water, equipment cool ing water, steam condensate,. water treatment 
s a l t s ,  and laboratory and research wastewater. 
currently n the range o f  130 t o  250 gallons per minute, with maximum spikes 
a t ta ining 200 gallons per minute. 

The mean daily flow ra te  i s  

5 



WHC-SD-L045H- PLN-004 
REV. 0 

2.2 Faci 1 i ty Description 

The 300 Area TEDF was constructed as part of the Hanford Federal Facility 
Asreement and Consent Order (Commonly referred to as the Tri -Party Agreement 
(TPA) (Ecology, 1989)) , under the project number L-045H. The following is a 
brief description of the treatment process for the 300 Area process sewer at 
TEDF. A flow diagram of the facility is included as Figure 2-2. 

The various contributions of 300 Area facilities to the process sewer run 
together and enter a main header at the north end of the 300 Area. 
dumps into the Waste Collection Sump which has a volume of 80,000 gallons. 
The purpose of this sump is to collect the wastewaters, monitor them for 
temperature, pH, conductivity, and radioactive content, and then pump them to 
the TEDF equalization tank. The 480,000 gallon equalization tank is the feed 
tank for the TEDF process. 
and load from the 300 Area process sewer and the various intermittent recycle 
streams to maintain a steady state influent stream. 

The header 

Its purpose is to dampen the variations in flow 

From the equalization tank, the feedwater is pumped to the chemical mix tank 
as the first step in the iron co-precipitation process. 
process consists of a chemical mix tank, flocculation tank, two clarifiers, 
and gravity filters. 
ferric chloride is added to the waste-stream along with sodium hydroxide to 
control the pH at a basic level (pH 9-11). 
is based on the tendency of many heavy metals to form relatively insoluble 
precipitates under neutral or high pH conditions. W.hen iron is added as a co- 
precipitant, it forms well-settling ferric hydroxide flocs that help settle 
the other metal precipitates by trapping and adsorbing them on the iron flocs. 

The co-precipitation 

The waste stream enters the chemical mix tank where 

The iron co-precipitation process 

A flocculent aid polymer is added to the waste stream as it gravity flows from 
the chemical mix tank to the flocculator tank. 
mixed in the flocculator in order to increase the size and mass of,the floc. 
The flocculated wastewater then flows by gravity to the clarifiers where 
settl ing takes place. 

The waste stream is gently 

From the clarifiers the wastewater flows through the gravity filters, which 
use a dual media bed of charcoal and sand to remove suspended solids. 

The treated water from the gravity filters flows by gravity into the ion 
exchange tank, from which it is pumped to the ion exchange column system. . 
Sulfuric acid is added to the wastewater in the ion exchange feed tank to 
lower pH for improved efficiency in the UV/peroxide unit, which lies in-line 
directly after the ion exchangers. The wastewater passes through one of the 
two parallel trains of two ion exchange columns in series. 
columns are packed with a resin which has an affinity for mercury and other 
metals that form insoluble metal sulfides. 

The ion exchanger 

6 



WHC-SD-L045H-PLN-004 
REV. 0 

Table 2-1 Facilities Connected to 300 Area Process Sewer, June 16, 1993 
Bu i ld ing  Number BUILDING NAME (OPERATING  COMPANY)^ 

303F 
303 J 
303M 
304 
305 
305B 
306E 
306W 
308 
309 
31 1 
313 
314 
318 
320 
321 
323 
324 
325 
326 

. 327 
329 
33 1 

3310 
331E 
331 J 
333 
334 
335 
336 
337 
337 
338 
382 
382 
384 
3100 
3706 
3707C 
3708 
3709 
371 6 
371 7 

37178 
3718F 
3720 
3722 
3730 
3732 
3745A 
37458 
3746 
3802A 
3902A 
3902B 

Pumphouse (WHC) 
Mater ia l  Storage Bu i ld ing  (PNL) 
Uranium Oxide F a c i l i t y  (WHO 
Uranium Concretion F a c i l i t y  (WHC) 
Engineering Test Faci 1 i t y  (WHC) 
Hazardous Waste Storage F a c i l i t y  (PNL) 
Development, Fabrication, and Test Laboratory (WHC) 
Mater ia ls  Development Laboratory (PNL:) 
Fuels Development Laboratory 
Test Engineering F a c i l i t y  (WHC) 
Tank Farm (WHC) 
N Fuels Manufacturing Support F a c i l i t y  (WHC) 
Engineering Development Laboratory (PNL) 
Radiological  Ca l ib ra t ions  Laboratory (PNL) 
Physical Science Laboratory (PNL) 
Hydromechanical/Seismic F a c i l i t y  (WHC) 
Mechanical Propert ies Laboratory (PNL) 
Waste Technology Engineering Laboratory (PNL) 
Appl ied Chemistry Laboratory (RPS)(PNL) 
Mater ia l  Science Laboratory (PNL) 
Post I r r a d i a t i o n  Test Laboratory (PNL) 
Chemical Science Laboratory (PNL) 
L i f e  Science Laboratory 1 (PNL) 
B i  omagnet i c Laboratory (PNL 1 
Greenhouse (PNL) 
Inc inera tor  (PNL) 
N Fuels Fabr ica t ion  F a c i l i t y  (WHC) 
Process Sewer Monitor ing F a c i l i t y  (WHC) 
Sodium Testing F a c i l i t y  (WHC) 
High Bay Testing F a c i l i t y  (PNL) 
Technical Management Center (PNL) 
High-Bay nd Service Wing. (WHC) 
Fabr ica t ion  Shop (KEH) 
Pumphouse (WHC) 
A,B,C Water Storage Tanks (WHC) 
Powerhouse (WHC) 
Future Faci 1 i ty  (PNL) 
C o m n i c a t i o n  and Documentation Services (WHC) 
Safeguards and Secur i ty Maintenance Shop (WHC) 
Radioanalyt ical  Laboratory (PNL) 
Paint  Shop (WHC) 
Storage (WHC) 
Spare Parts Warehouse (WHC) 
Standards Laboratory (WHC) 
Sodium Storage (WHC) 
Chemistry and Metal Sciences Laboratory (PNL) 
Construction Shop (KEH) 
Gama I r r a d i a t i o n  F a c i l i t y  (PNL) 
O l d  Thoria Laboratory (WHC) 
E lec t ron  Accelerator F a c i l i t y  (PNL) 
Pos i t i ve  i on  Accelerator F a c i l i t y  (PNL) 
Radiological  Physics Laboratory (PNL) 
Steam Pressure Reducing Valve Sta t ion  (WHC) 
West Elevated Water Tank 
East Elevated Water Tank 

a WHC = Westinghouse Hanford Co., PNL = P a c i f i c  NU Laboratories, KEH = Kaiser Engineers Hanford. 



WHC-SD-L045H-PLN-004 
’ REV. 0 

Figure 2-1 : Location o f  the Hanford Site and the 300 Area 

I 

t 

A 

H A N F O R D  . 

S I T E  

w A s n I +G P O  N 

o 2 4 6 a IO 
‘II. 

NORTH Approximate Scale in Miles Kennewick 

8 



A 
.. .. ... 1 CLARIFIERS GRAVITY 

3 
0 " 
0 

R 
E 
A 

CI IEMICAL 

A+ 

FILTERS 

ION EXCHANGERS 

E 
R 

UV OXIDATION 

FIGURE 2-2: TEDF FLOW DIAGRAM 

r 
0 
P 
Ln 
I 

I 
V 
I--- r 
I 

. . . -. _ _ _  ___,, ~ . . . ... . ._ __ . . ......... .-I ..-.--____l,,.lll.l I_*._.w 



WHC-SD-L045H-PLN-004 
REV. 0 

From the ion exchange system, the wastewater flows to the UV/peroxide 
treatment system. The UV/peroxide system destroys organic compounds , sulfide, 
nitrite, and' cyanide by chemical oxidation. Ultraviolet 1 ight catalyzes the 
chemical oxidation reaction by its combined effect on the organic compounds 
and its reaction with the hydrogen peroxide that is fed to the wastewater 
upstream of the UV reactor, Organics are converted to carbon dioxide and 
water 

Following UV/peroxide treatment, the treated effluent is discharged into the 
effluent tank. 
regulatory requirements. 
outfall pipeline to the Columbia River where it is discharged via a diffuser. 

Sodium hydroxide is added for adjustment in pH to meet 
The effluent then flows by gravity through the 

2.3 Objectives 

Phis MP describes the effluent discharge sampling for the 300 Area Treated 
Effluent Disposal Facility. 
reproducible and reliable data to ensure that the TEDF discharges are in 
compliance with the NPDES permit for discharge to the Columbia river. 

Sampling will be conducted on a routine basis by the TEDF facility staff. 
These individuals will be trained in protocol sampling per Effluent Sampling 
Procedure 310-OP-024. Analysis of the samples will be performed by an offsite 
contract 1 ab. 

The objective of this effort is to produce 

2.4 Approach 

The discharge from the 300 Area TEDF will be sampled. Sampling will occur at 
the North East corner of the TEDF building, at valve TW-V-583 (Figure 2-3). 
This carner of the facility is used because the discharge line passes through 
this area after all treatment but prior to exiting the facility. Samples will 
be analyzed for a variety of constituents. A description of the analytes of  
interest, analysis methods, and the frequency of sampling can be found in 
Sections 3 and 4. 

Grab samples will be taken on a regular basis, as described in Section 3. 
Temperature, pH and flow will be measured using in-line temperature and pH 
probes and a flow meter on a continuous basis. Grab samples will be taken 
manually using the valve discussed above. 
performed by an off-site contract laboratory. 

Analysis of samples will be 

2.5 Program Organization and Responsibilities 

The technical and management structure for sampling activities at the .TEDF is 
shown in Figure 2-4. A flow diagram o f  sampling responsibilities is provided 
in Figure 2-5. 

10 



WHC-SD-L045H-PLN-004 
REV. 0 

2.5.1 Program Management and Integration (PM&I) 

PM&I will i n i t i a t e  a Sampling Authorization Form (SAF) which will describe the 